

Certificate of Analysis

Silicon Carbide (beta, SiC) Particles

Purity: 99%

Average Particle Size: 80-100 nm

SSA: 20-30 m²/g

Stock #: 4629HW

Components	Contents %
C	0.05
Si	0.02
S	0.001
N	0.001
Cu	0.001
Fe	0.001
Cr	0.001
Ni	0.001
Co	0.001
Al	0.001
Zn	0.001
W	0.001
Na	0.001

Nanostructured & Amorphous Materials, Inc.

1526 Katy Gap Road, Suite #302, Katy, TX 77494, USA

Phone: (281) 858-6571

E-mail: sales@nanoamor.com • Website: <http://www.nanoamor.com>